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M'F)ﬁ']ﬁ&u"a'fﬁ‘b*?ﬁﬁﬁ}’ﬁﬁﬁ%ﬂ;ﬁﬂ (The following sample(s) was/were submitted and identified
by/on behalf of the applicant as) :

i£ 4% B % (Sample Submitted By) : ML E R A RS (SHYANGE PAINT CO., LTD.)
% 4% % (Sample Description) : PUKIME AR

Ak (Style/Item No.) : WU-302

Yo+ B #1 (Sample Receiving Date) : 2013/10/02

i) X7 M (Testing Period) : 2013/10/02 TO 2013/10/14

82X E K (Test Requested) : AREEPIEE BN ELBFCEREREL HH#t). / As specified by
client, to test Migration of heavy metals and Soluble Organic Tin in

the submitted sample.

B X F % (Test Method) : #H R TF—8A (Please refer to next pages).

83X 4 £ (Test Results) : FHRAT—8 (Please refer to next pages).
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B A& X (Test Results)

i8] 2R 2712 (PART NAME) No.1 ;. géErf (WHITE LIQUID)
3 8 %4 383 % ﬁﬁ'ﬁf{:’ (Ri * 5

(Test Items) (Unit) (Method) (MDL) —
WHA4) / Methyl tin (MeT) mg/kg 0.14 n.d.
—® 4% / Di-n-propyl tin J mg/keg 0.14 n.d.
BTHA4 / Butyl tin (BuT) mg/kg 0.14 n.d.
— T4 / Dibutyl Tin (DBT) mg/kg |4 EN 71 Part 3:2013 A fA48 0.14 n.d.
ZT#% / Tributyl Tin (TBT) mg/kg |/ HEEARA . / With 0.14 n.d.
¥ FHK4E / n-Octyl tin (MOT) mg/kg |reference to EN 71 Part 0.14 n.d.
W T34 / Tetrabutyltin (TeBT) mg/kg [3:2013. Analysis was performed 0.14 n.d.
— 4} / Diphenyltin (DphT) mg/kg |by GC/MS. 0.14 n.d.
—3H4) / Di-n-octyl tin (DOT) mg/kg 0.14 n.d.
= %XH%k4) / Triphenyl Tin (TphT) mg/kg 0.14 n.d.
B A M / Soluble Organic mg/kg = n.d.
48 / Soluble Aluminum (Al) mg/kg 50 n.d.
54 / Soluble Antimony (Sb) mg/kg 1 n.d.
A / Soluble Arsenic (As) mg/kg 0.5 n.d.
448 / Soluble Barium (Ba) mg/kg 50 n.d.
A0 / Soluble Boron (B) mg/kg 50 n.d.
;_;e“-ﬂ:'.ﬁp‘é / Soluble Cadmium (Cd) mg/kg 7}7?_ BN 71 Dart ;5015 2 YXE}}@ 0.1 n.d.
k45 / Soluble Cobalt (Co) mg/kg . . ) 0.5 n.d.
- BATRT B / Vith
A48 / Soluble Copper (Cu) mg/kg 50 n.d.
754 4% / Soluble Lead (Pb) kg |- orenes b BN 71 Paxt 0.5 %.d.
= 3:2013. Analysis was performed
5 44s / Soluble Manganese (Mn) mg/kg by ICP-MS. 50 n.d.
R / Soluble Mercury (Hg) mg/kg 0.5 n.d.
w48 / Soluble Nickel (Ni) mg/kg 10 n.d.
&4k / Soluble Selenium (Se) mg/kg 5 n.d.
K448 / Soluble Strontium (Sr) mg/kg 50 n.d.
a4, / Soluble Tin (Sn) mg/kg 0.08 n.d.
S 44E / Soluble Zinc (Zn) mg/kg 50 n.d.
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A RAE (Result)
(Test Items) (Unit) (Method)
(MDL) No.1l
A Z 1845 / Soluble Chromium mg/kg |[%# EN 71 Part 3:2013 » VAR 4A 1 n.d.

RAR B EAR AT E SRR/
T With reference to EN 71 Part W p
MEIXE  1342013. Analysis was performed ’ e

by LC-ICP-MS.

(111) (Cr (II1))

sk <184% / Soluble Chromium
(VI) (Cr (V1))

i3 (Note) :
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (**ﬁﬂ:’)
3. MDL = Method Detection Limit (77 28845 R{E)
4. "-" = Not Regulated (SEARAE{E)
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(The tested sample / part is marked by an arrow if it's shown on the photo.)

CY/2013/A0110

*x P42 (End of Report) **
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